National Libra
Bl o™

Acquisitions and

Bibliothéque nationale
du Canada

Direction des acquisitions et

Bibliographic Services Branch  des services bibliographiques

395 Wellington Street
Ottawa, Ontano
K1A ON4 K1A ON4

NOTICE

The quality of this microform is
heavily dependent upon the
quality of the original thesis
submitted for  microfilming.
tvery effort has been made to
ensure the highest quality of
reproduction possible.

If pages are missing, contact the
university which granted the
degree.

Some pages may have indistinct
print especially if the original
pages were typed with a poor
typewriter ribbon or if the
university sent us an inferior
photocopy.

Reproduction in full or in part of
[...]
where c; is the chemical concentration at X-Z plane. While the maximum concentration

that occurs at the surface can be found using Jen et al data (1966):

.
- —f& (2.90).

During the same experiment, the shear layer for z (X-Z plane) and y (X-Y plane)

directions were obtained by them as well: about 13° and 20°, respectively. Tamai et al

(1969) confirm those data.

2.3.5 Application to CT Concept

The use of jet hydraulics to analyze tracer test results is balanced by the desire to
incorporate a more physically based model which fits the observed results better than
existing empirical models. As will be discussed later, it was not until the tests were
completed that it was found that for the two reservoirs, the tracer appeared at the outlet
almost immediately after its addition. This indicated that momentum from the jet at the
inlet might cause this phenomena. However, unlike most hydraulic studies of jets, no
velocity nor concentration profiles in the jet were taken due to the closed nature of the
reservoirs. As a result, the obtained data are somewhat a “black box™ in nature with only
the inlet and outlet measurements. The primary goal of this analysis was to determine if
the inlet jet could be responsible ior the very fast transport of the tracer through the
reservoir. If this was found to be the case, results could be used to determine the t;q

values at other flow rates and plant modifications to improve the residence time

45



distribution. The complexity of the jet analysis was therefore tempered by the lack of
measurements to define the jet. Therefore, the overall purpose of this study is to
determine the residence time distribution using the jet model, not to do the detailed jet
hydraulic analysis.

Theoretically, the circular surface turbulent jet is the most appropriate model to
use. Unfortunately, there are several difficulties in analyzing the total flux using this
model. Parameters by and b, for the axial velocity are obtained for X-Y and X-Z planes,
therefore the use of Equation 2.73 to work out the axial velocity at any point may be a
mistake. Even after each velocity and chemical concentration has been found out, the
total flux will be very difficult to analyze since the axial velocity and chemical
concentration profiles will not be symmetrical. It causes disparate velocity and chemical
concentration at any point in the jet. A much more complex model would be required
which is beyond the scope of study.

The F (C/Co vs. t) curve can be developed using the chemical species (total flux)
conservation as shown in Equation 2.34. Basically, the flow development area formed
by the jet can be divided into many small elements. Each element has a concentration and
a velocity. At a certain distance (outlet point), it is assumed that there is an imaginary
plane. Every element that hits the plane is assumed to be removed to the outlet point
directly. Total flux (total velocity times area times chemical concentration) should be the
same as that at the initial point as the chemical is conservative. As a relative
concentration is used where at the steady state condition C/C, = 1, total flux at the outlet
point should be the same as the initial flow (velocity times area). The C/Cg vs. time
curve can be developed by dividing each total flux at any time by the initial flow.

For this study, reservoirs no.2 and 3 were analyzed using the jet model (see
Chapter 6.0), and it was found that the existing jet models discussed earlier seemed to fit
the observed data adequately. Reservoir no.1 was not analyzed using this model as there

46



is a baffle in front of the inlet point. During the tests, water surface for reservoirs no.2
and 3 covered some parts of the pipe inlets. An imaginary diameter can be used by
assuming the equivalent diameter for the same cross section area of water in the pipe.
Rajaramam and Pani (1974) conaucted experiments using several types of nozzles
(square, triangle, circular, and elliptic) to analyze the three dimensional turbulent wall
jet, and stated that the surface turbulent jet should behave similarly. By maintaining the
initial velocity (Uop) constant, it was found that velocity profiles along the jets were
roughly the same. Knowing that U, is basically based on the area of the nozzle
(assuming that the flow is constant), it is acceptable to assume that for the same nozzle
area, the shape will not affect the initial velocity behavior. The imaginary diameter was
calculated for each test since the water level changed for each test.

In order to do the analysis, it is assumed that the maximum velocity and
concentration profiles follow the circular surface turbulent jet (Equations 2.84 and
2.90), but the velocity and chemical concentration profiles under the water surface
follow the circular submerged condition (Equations 2.54 and 2.56). As the amount of
flux should be constant, it is acceptable to "flip" the top part of the jet to below the water
surface forming a half - circular shape (Metcalf and Eddy, 1991). Note: in the real
mathematical hydraulic problem, even the momentum flux is not constant since the
ambient pressure is not constant either (Kotsovinos and Angelidis, 1991). The half -
circular shape can be used to calculate the total flux. Angles of 0° to 10° from the center
line of the jet with 1° increment were used. It was found that up to 10°, the total flux
already reached a value of almost 100%. The velocity and chemical concentration
profiles have symmetrical shapes. The average is made for the velocity and chemical
concentration with the adjacent layers (say between 2° layer and 1° layer). The area of
the half - circular layer can be obtained easily = 0.5 7t (r; - )2, where ry and r; are the
radius of the adjacent layers (see Figure 2.8).

47



Water Surface

S

Flux Propagation

Figure 2.8: Total Flux

48



This simplification cannot be applied to figure out a particular velocity or
chemical concentration at any point in the jet. Although the analysis is not ideal, it still
should be valid for the total flux since basically the same total flux will travel, no matter
what the velocity or chemical concentration profile 's. The analysis is supposed to be
able to indicate whether the momentum effect from the inlet was responsible for the
rapid travel of the tracer through the reservoir.

More studies about jet theories in shallow or confined water surfaces have been
done by Johnston and Halliwell (1986), Sobey et al (1989), Johnston (1990), and
Johnston and Volker (1993). Basically, they classify two types of jets travelling in
shallow waters: bed and surface jets. The difference between the two is that the jet
mainstream flows in the bottom part and in the top part of the water, respectively. The
center line velocity decrease for the bed jet seems to be large compared to the free jet,
while the surface jet's decrease is less. However, the investigations are only in
preliminary stages. Exact parameters have not been identified yet, especially for the

chemical concentration.

2.3.6 Simplified Jet Model
Further simplification of the jet model provides another useful tool for analysis.
This assumes that the n.aximum axial velocity contributes the most effect to predict the

t10. There is a constant (C,) that is applicable for a particular distance (1). The change in

the axial velocity is given by:

_ dx _UgCid
du = G=—00 (2.91)

set: x = 1 (length of the system) and t = tjg, the integration yields:

49



.
o =4,U, C

(2.92).
As will be shown later in Chapter 6.0, C; was found to be relatively constant. This
simplified form is very useful to make a rough guess of the t;o even before the test has
been undertaken. Time intervals of the sampling can be arranged to be very small near
the important point (the predicted tio) but rather long for other points. This relation can

also be used to predict the t) at different flow rates.

2.4 tjo Values for Different Flow Rates

After a particular t}o value has been found using either the residence time
distribution methods (the E and F curves) or the jet method, the next problem isto
interpret different t10 values from different flow rates without conducting further tracer
tests. The Guidance Manual (1989) suggests conducting at least four tracer tests for each
system using four flow conditions, one near, two greater, and one below the average
flow. The highest one should be at least 91% of the peak flow. Correlation between the
t1o values and the flow rates should form a curve. Still, only one test at the flow at least
91% of the peak flow is accepted due to practical limitations (Guidance Manual, 1989).

Other ;¢ values for different flow rates can be predicted using this ratio:

toe  _ Qa 293

tiod Q (2.93)
where:

t10t = t19 obtained from tracer study (min.)

tiod = t10 at desired flow (min.)

50



Q = flow at tracer study (ML/min.)

Qi = desired flow (ML/min.).

As has been mentioned above, correlation between the tjo and Q values is not linear. Yu
et al (1990) show that the correlation can be exponential as follows:

110 =a QP (2.94)
where a and P are regression coefficients. It can be concluded that Equation 2.93 will
give very conservative results. This seems to agree with another statement mentioned in
the Guidance Manual (1989) that the extrapolations are allowed in lower parts of the
four points given (see Figure 2.9). A slightly different approach is given by Hart and
Gupta (1978) as they tried to correlate the tsg/ Tq and ta/Tg with the Q (flow) as a linear
function with o and P as linear regression coefficients:

t t
-,%3 or ﬁ =(1Q+B (2.95).

51



to (minutes)

4 - flow profile

------ -

average maximum

extrapolation

Y

Flow ML/d)

Figure 2.9: tjo Values vs. Flow Rates (adapted from the Guidance
Manual, 1989)

52



3.0 CASE STUDY

3.1 Treatment Plant Operation

The E. L. Smith Water Treatment Plant is located on the upstream edge of the
City of Edmonton, Alberta. It was built in 1976 with a capacity of 180 - 220 ML/d.
Expansion of the plant is currently planned to achieve a capacity of 360 ML/d. The
plant, shown in Figure 3.1, uses the following processes: alum coagulation,
clarification, chlorine dioxide disinfection, fluoridation, partial softening with lime and
recarbonation, rapid sand filtration, and chloramine disinfection to provide a residual.

Under normal operating conditions, the plant is operated in a split flow
configuration. Raw water enters the plant from the North Saskatchewan River through
low lift pumps. Flow rate is measured using a venturi device meter. The water is dosed
with alum and ammonia and then split between the first two clarifiers (C1 and C2)
where flocculation and clarification occurs. The effluent from both clarifiers is contacted
with the primary disinfectant, chlorine dioxide, prior to its entering the third clarifier
(C3) where lime softening takes place. Effluent from C3 is dosed with chlorine which
reacts with previously added ammonia to form chloramines. The water is then sent to the
recarbonation chamber for pH adjustment and then distributed to the filters. The filtered
water is distributed to three on - site reservoirs. High lift pumps send the final water to
the distribution system.

The treatment plant operates under a licence from the province of Alberta. This
license requires the plant to stay within the Guidelines for Canadian Drinking Water
Quality and sets out some additional water quality requirements that should be fulfilled.
The treated water quality values including the plant operating ranges can be seen in Table
3.1 (Simpson, 1989).

53



Raw Water !

(Low lift pump
Clarifier 1
Clarifier 2
Clarifier 3

Recarbonation Chamber
ey [
; Filters
Filters 6 S 4 3

Clearwell
Y o distribution System
( High lift pump)
Reservoir 1
Reservoir 2 Reservoir 3
> ]

Figure 3.1: E. L. Smith Water Treatment Plant Layout (adapted from
Stanley et al, 1993)

54



Table 3.1: Treated Water Quality Values (adapted from Simpson, 1989)

Turbidity < 0.5 NTU S 1.ONTU S 1.0NTU
Color <2 TCU <STCU <15TCU
pH 80to 84 6.5t08.S5 6.5t08.5
Combined Cl Residual ! 1.81022mg/L 18t1024mg/. 218mglL
Fluoride 09tol.Imgl. 08to1.2mg/. 08t 1.2mg/lL
Total CIO; Oxidants 2 02t004mgL 02t005mg/l. <05mg/lL
THMs < 0.005 mg/L <0.01 mg/L <0.35 mg/L
Total Coliform < 1/100 mL < 1/100 mL < 10/100 mL
Fecal Coliform 0 0 0
Aggressiveness Index 2115 2115 e

Total Hardness 3 110 t0120 105w125 -
Volatile Organics 0t00.005mg/lL. 0t0o 0.0l mg/L  ------

UV Absorbances 4 0to 5mg/L Qwl0mg/l  ------

1) mostly monochloramine
2) mostly chlorite

3) in mg CaCO3 /L

4) as humic acid equivalents



3.2 Previous Study

The Process Development Team undertook tracer studies for the E. L. Smith and
Rossdale Water Treatment Plants in 1989 - 1990. The objective of the study was to
investigate the compliance of the systems to the SWTR /CT concept. These studies
showed that both treatment plants were likely to meet the overall inactivation of Giardia
cysts and viruses in summer conditions but not in winter conditions.

In the case of the E. L. Smith Water Treatment Plant, sodium chloride and
fluoride were used as the tracers. However, the tests were relatively limited since not all
of the E or F curves reached the steady or balance conditions (shorter sampling times)
and less sampling points were taken. Only the effluent points were monitored.
Therefore, in the case of reservoir test, only the combined result was obtained, not for
the single process. Chlorine dioxide was collected from clarifier no. 3 effluent to get the
CT value for the clarifier, while chloramine was monitored in the combined reservoir

effluent to obtain the CT value for the reservoirs (Process Development Team, 1991).

3.3 Research Objectives

Based on the Process Development Team results, it was recommended that
additional tests be conducted to improve the accuracy of the results. Since their tests
assessed the overall performance of the plant, but not individual componznts, it was
almost impossible to determine what components should be modified to most efficiently
improve the overall contact time of the plant. Finally, the City of Edmonton also wanted
to assess the effect of plant expansion on disinfection contact time.

With the above points in mind, research objectives of this study are as listed
below:

1) develop accurate residence time distributions for components of the E. L.. Smith
Water Treatment Plant,

56



2) determine the residence time distribution for each component to prioritize possible
modifications, and
3) develop models that are capable of predicting the residence time distribution in

view of plant expansion.

57



4.0 METHODS AND MATERIAL

4.1 Tracer Input

Step and slug inputs are the most common methods of injecting the tracer to the
system. They have been used as early as the 19th century. The step input, known as the
“Lawrence continuous method", was introduced for the first time in 1890, while
Clifford suggested the addition of a momentary high dose of tracer in 1905 (Taras,
1956). Theoreticaily, both of them give the same results with the same accuracy. Still, in
a practical situation, a decision should be made to choose the most appropriate method.

The slug input has two advantages, relatively shorter time is spent and relatively
small amount of tracer is used in the test. It can lower the cost and health concems.
Unfortunately, the slug input has a number of disadvantages both during the test and the
data analysis. The tracer should be added as fast as possible. As has been mentioned in
the previous chapter, it should be added in a period less than Ty/S0 (Thirumurthi, 1969).
While Joost et al (1991) suggest to add the tracer in less than one minute. In the case of
sodium chloride, when a very high salt concentration is needed, a very intensive mixing
is required. Otherwise the high density salt solution will diffuse slowly in the water, or
will settle to the bottom of the system (Taras, 1956). Hudson (1975) found that during